

**Laboratory** Civil Aid Technoclinic Private Limited (A Bureau Veritas Group Company),  
Shed No: C/27, Industrial Estate Yeyyadi, Mangalore, Karnataka

**Accreditation Standard** ISO/IEC 17025: 2005

**Discipline** Non – Destructive Testing **Issue Date** 16.06.2016

**Certificate Number** T-2871 **Valid Until** 15.06.2018

**Last Amended on** - **Page** 1 of 1

S. No.	Product / Material of Test	Specific Test Performed	Test Method Specification against which tests are performed	Range of Testing / Limits of Detection
<b>I. BUILDING MATERIALS – REINFORCED CONCRETE STRUCTURES</b>				
1.	<b>Reinforced Concrete</b>	Rebound Hammer test	IS 13311 (Part 2): 1992 (RA 2004)	10 to 50 (Rebound Number)
		Ultrasonic Pulse Velocity Test	IS 13311 (Part 1): 1992 (RA 2004)	0.1 km/s to 5 km/s
		Cover meter Test	BS 1881 (Part 204)	5 mm to 90 mm

-X-X-X-X-X-X-X-X-X-X-X-X-